[ 5T PS) RLT 92 HRD r.v.2023

ce

]
P162112441111
R

o 1

o — [

a. ‘W_A =
w

” =
S =
=12 |8 &
nU;e w <t o S
AN = W S~ e a
2|4 ol R &5 o
MgG_DInOT Swlz
S N
HEEEENEREEEE

an ol=
deNC_.“T.,MlthN
OO SLTXSODO
meOnIuGOUGNbT_H
NHEMEEEEE c|O|E
c = o !

w| =z wlw ol s
Ca.oN_IS “lo|lo|l a2
| © UNC ] —
LﬂMWMMU@MelU
%HFCAFBSTHOC
o — Vo]
= alS SR o o
= n|lm Qlan|m| T o
o oo old|o|g|—|o
S o|l~|TF |l A
O|ld|N]|m|m ~ Y !
A O|IN]|HA| A | 4| 641
181117141 90
026002090174
_|44oo._|4_|_|
SRS < I SN on | S ™
30W%%%289BW9
mellzDGlGll

o a|lo|lm|o|w|la|wn
21213|2(8|2(2|8|8|5| 8|3 |E
N
Q2R3 o|lgt|H|H|=

NS || O 2121
‘S O|o|0|0|N]|©O| 0
2138138 o|lo|o|o|lo|lo|o
o|lo|o|o|o 318(8
=1k=1k=1k=1K=1k=!
0mmm222222222
7]
2

N

o ofl—|«
Al |(n]o|N|o]|o| A




13 20061359 (GB/T6183.2-2000|FLANGE LOCK NUT M12x1.25 2
14 20084617 (193401130309 |TENTION PULLEY CUSHION COVER 1
15 20085378 (193401130106 |[Wheel Axle 2
16 20084596 (193401130301 |TENTION PULLEY WELDMENT TTM86,Plating white zinc passivation 1
17 20061610 |GB/T276-1994 |BEARING 6203-2RZ 1
18 20071268 (D40.0106.0003 |WHEEL 2
19 20061540 |GB/T893.1-1986 |CIRCLE 40 1
20 20061348 |(GB/T6183.1-2000| FLANGE LOCK NUT M8 2
21 20084833 (193601130200 |Deck WELDMENT 1
22 20084610 (193401130312 |RIGHT GUIDE Wheel CUSHION COVER 1
23 20061549 |GB/T893.1-1986 | SNAP RING 37 2
24 20061626 |GB/T276-1994 BEARING 6301-2RS 2
25 20070536 |D24.0104.1100 | TENTION PULLEY 2
26 20084604 (193401130302 |TENTION PULLEY BOLT LONG TTM86,Blacken 1
27 20084306 193601130206 |BELT 1
28 20070624 (D24.0117.0006 |WATER NOZZLE 2
29 20055756 |GB/T3452.1-1992|0 RING 11.2x2.65 2
30 20085899 20085899 Plastic expansion rivets 2
31 20083936 (193401130105 |RIGHT BLADE Axle 1
32 20061625 (01.05.1420 Washer 4
33 20071285 |D40.0106.0406 |Bearing 6204-2RZ 2
34 20085352 (193603130101 [Hood, Bearing 2
35 20061662 ]01.06.0170 PULLEY 2
36 20055114 |A38.0301.0002 |Key C6x30 2
37 20061472 ]01.04.0241 Spring washer 8 2
38 20061274 |GB/T16674.1 Hexagon bolt M8x20 2
39 20062310 |17.01.A179120-02 |BOLT 1
40 20083934 (193401130104 |LEFT BLADE Axle 1
41 20061298 |GB/T16674.1 FLANGE BOLT M8x25 8
42 20061452 |GB/T93 SPRING WASHER 12 1
43 20084831 193601160101 |BELT COVER LEFT 1
44 20071282 ([D40.0106.0402 |Pivot tube 2
45 20054352 [D40.0106.0403 |Cuttter house 2
46 20071283 |D40.0106.0404 |Spacerring 2
47 20071286 |D40.0106.0407 |[Washer 50x20.2x2 2
48 20054345 |[D24.0117.0002 |Sleeve 2
49 20070818 (193602130101 |Left brade 1
50 20070623 |D24.0117.0004 |Saucer washer 2
51 20061497 |GB/T97.1-1985 |WASHER 10 2
52 20061267 |ANSIB 18.2.1 Bolt 3/8-24unf 1
53 20061651 |GB/T1099-1979 |HALFMOON KEY 4x16 2
54 20070819 (193602130104 |RIGHT BLADE 1
55 20061266 |[ANSIB 18.2.1 LH Bolt 3/8-24-1.25"-1.25-LH 1




Pozice| Obij.cislo Popis Pocet
1 20084362 (193401150124 |CHOKE KNOB 1
2 20051803 |GB/T818-2000 |SCREW M4x16 2
3 20061531 |GB/T97.1-1985 |WASHER 4 2
4 20071241 |D40.0104.1001 |THROTTLE CABLE 1
5 20071183 ([LC1P92F-1 ENGINE 1
6 20061285 |ANSIB18.6.4 TAPPING SCREW 3/8"-16-1 1/4" 4
7 20070519 (D24.0104.0011 |FLAT KEY 6.35x30 1
8 20071187 |D40.0103.0604 |Engine pulley weldment 1
9 20061482 |GB/T97.1-1985 |WASHER 6 1
10 20061385 (GB/T6183.1-2000|FLANGE LOCK NUT M6 1
11 20085206 (193401010201 |Electric clutch 1
12 20085758 1193401010105 [Clutch Step Bushing 1
13 20061455 |ASME B18.21.1 |Spring washer 7/16" 1
14 20062410 |ANSIB18.2.1 BOLT, 7/16"-20- 3",UNF 1
15 20085121 (193401010106 |Clutch clamp plate 1
16 20061348 (GB/T6183.1-2000|FLANGE LOCK NUT M8 2
17 20085757 1193401010108 |Clutch baffle Weldment (small bin) 1
18 20061299 |GB/T12-1988 BOLT M8x20 2




19 20061300 |GB/T5783 FLANGE BOLT M8x16 1
20 20074428 |D39.0103.0101 |EXHAUST PIPE 1
21 20060850 |[ANSIB18.3 SCREW 5/16"-18 -3/4" 2
22 20061453 |ASME B18.21.1 |Spring washer 5/16" 2
23 20061431 (GB/T97.1-1985 |WASHER 8 1
24 20070868 [D39.0103.0001 |GASKET 1
25 20071214 ([D40.0103.1700 |MUFFLE 1
26 20061184 |GB/T5783-2000 |BOLT M6x16 2
27 20061539 |GB/T96-1985 BIG WASHER 6 2
28 20071219 [194307010101 |FRONT SHIELD 1
29 20082800 [20082800 Tapping screwM6*16 6
30 20061406 (GB/T6177.1-2000|Hexagon flange nut M6 2
31 20082799 20082799 FLANGE BOLT 5/16-18TX3/4 2
32 20061541 |GB/T96-1985 BIG WASHER 8 2
33 20084296 (193401010104 |BRACKET 1




O oo —1 Oy Ul g o —

Pozice| Obj.cislo Popis Pocet
1 20059754 |E58.0151.0101 |FUEL TANK CAP LEVER 1
2 20071493 |E58.0151.0102 |ORING 1
3 20059760 |E58.0151.0103 |FUEL TANK CAP 1
4 20059763 |E58.0151.0104 |FUEL TANK CAP FILTER 1
5 20071494 |E58.0151.0105 |FUEL TANK CAP SEAL 1
6 20071676 |21025-A142-0000 |GASKET 6x25x1.5 1
7 20059764 |E58.0151.0107 |FUEL TANK CAP SPRING 1
8 20061445 |GB/T97.1-1985 |WASHERS 1
9 20059765 |E58.0151.0108 |SPLIT PIN 1
10 20059766 |E58.0151.0200 |FILTER CAP 1
11 20071228 |D40.0104.0014 |FUEL TANK 1
12 20082800 20082800 Tapping screwM6*1 1
13 20071676 [21025-A142-0000 |GASKET 6x25x1.5 3
14 20062744 (D40.0103.0009 |CLIP ¢10 1
15 20070865 [D39.0102.0002 |FUEL HOSE 1
16 20085866 |GB/T5783-2000 |BOLT M6x20 2
17 20070630 |D24.0117.0010 |BUCKLE NUT M6 2
18 20071161 (D40.0103.0010 |CLIP ¢10 1
19 20071747 FUEL TANK CAP ASY




Pozice| Obj.cislo Popis Pocet
1 20061275 |GB/T16674.2 FLANGE BOLT M8x60 1
2 20070780 (D24.0213.0003 |[Bushing 2
3 20084436 193401020109 |SPACER €¢8x¢18x33 1
4 20062521 |GB/T16674.2 FLANGE BOLT M10x1.25x40 1
5 20084440 (193401020200 |[DRIVING TENTION ARM WELDMENT 1
6 20061336 |[GB/T6177.1-2000|FLANGE NUT M8 1
7 20071180 |D40.0103.0501 |TENTION PULLEY BUSHING 1
8 20071213 |D40.0103.1600 |TENTION PULLEY 1
9 20061403 |GB/T889.2-2000 |LOCK NUT M10x1.25 5
10 20070536 |D24.0104.1100 |TENTION PULLEY 1
11 20061626 |GB/T276-1994 |BEARING 6301-2RS 1
12 20061549 |GB/T893.1-1986 |SNAP RING 37 1
13 20084441 (193401020107 |Bolt 1
14 20062499 [17.01.W102705 |WASHER ¢27x€10.5x5 1
15 20061542 |GB/T96-1985 BIG WASHER 10 1
16 20070875 |D39.0104.0004 |SPRING 1
17 20084444 193401020111 |V belt LG4-1050 (HA2645) 1
18 20062515 |GB/T16674.2 FLANGE BOLT M10x1.25x50 2
19 20071208 |D40.0103.1200 |DRIVING GUIDE PULLEY 2
20 20084442 1193401020110 |GUIDE PULLEY CUSHION SLEEVE 2
21 20084445 (193406020104 |Oil drain push rod 1
22 20061445 |GB/T97.1-1985 |WASHERS 1
23 20070582 |D24.0113.0006 |Cotter pin 1




Pozice| Obij.cislo Popis Pocet
1 20061274 |GB/T16674.1 FLANGE BOLT M8x20 4
2 20084428 (193401040604 |RIGHT PEDAL HANGER 1
3 20061348 (GB/T6183.1-2000 |FLANGE LOCK NUT M8 16
4 20084430 (193401040602 |RIGHT PEDAL

5 20084393 (193401150116 |RIGHT FOOT PAD

6 20061385 |[GB/T6183.1-2000|Hexagon flange lock nut M6

7 20082799 (20082799 FLANGE BOLT 5/16-18TX3/4 26
8 20084427 (193401040606 |PEDAL FRONT SUPPORT RIGHT 1
9 20061201 |GB/T5789-1986 |FLANGE BOLT M6x16 2
10 20070916 (D39.0106.0008 |BUSHING 2
11 20061196 |GB/T16674.1 FLANGE BOLT M6x25 2
12 20084782 (193401040200 |Chasis 1
13 20084375 (193401041402 |ENGINE COVER BRACKET RIGHT 1
14 20084410 (193401040302 |RIGHT BAMPER ROD 1
15 20085086 (193401040304 |BAMPER 1
16 20061299 |GB/T12-1988 BOLT M8x20 10
17 20084403 (193401041401 |ENGINE COVER BRACKET LEFT 1
18 20084378 (193401040301 |LEFT BAMPER ROD 1
19 20082800 20082800 Tapping screwM6*1 14




20 20084384 (193401041403 |[STEERING 2
21 20084401 (193401040400 |STEERING BRACKET 1
22 20061289 |GB/T12-1988 Bolt M6X16 2
23 20084422 (193401040605 |PEDAL FRONT SUPPORT LEFT 1
24 20084429 (193401040601 |[LEFT PEDAL 1
25 20084388 (193401150115 |LEFT FOOT PAD 1
26 20084417 (193401040500 |SEAT FRONT BEAM WELDMENT 1
27 20084399 (193401041301 |SIDE PLATE 2
28 20084414 (193401040603 |LEFT PEDAL HANGER 1
29 20084396 (193401041615 |TRAPEZOIDAL CONNECTING PLATE PLATE WELDMENT LEFT 1
30 20084385 (193401041603 |[TAILGATE BRACKET 2
31 20084420 (193401041608 |SWINGING FRAME RIGHT WELDMENT 1
32 20084419 (193401041605 |SWINGING FRAME LEFT WELDMENT 1
33 20061513 |GB/T97.1 WASHER 10 4
34 20061471 |GB/T93 SPRING WASHER 10 4
35 20061316 |GB/T5783 HEXAGON BOLT M10x1.25x30,GB/T5786 4
36 20084387 [193401041612 |Rear damper 1
37 20084390 (193401041613 |HOOK BASE LEFT 1
38 20085354 193401041618 |Hook 2
39 20070649 ([D24.0118.0009 |Pin screw 2
40 20061298 |GB/T16674.1 FLANGE BOLT M8x25 2
41 20070645 |[D24.0118.0007 |Spring 2
42 20084418 (193401041610 |[BACK JACKSTAY LEFT 1
43 20084412 (193401041611 |BACKJACKSTAY RIGHT 1
44 20084421 [193401041617 |Step bolt M8x20 2
45 20084392 (193401041616 |TRAPEZOIDAL CONNECTING PLATE PLATE WELDMENT RIGHT 1
46 20084381 (193401041614 |[HOOK BASE RIGHT 1




Pozice| Obij.cislo Popis Pocet
1 20068187 (D24.0109.0001 |HUB COVER 2
2 20061488 (GB/T894.1-1986 |SNAP RING 19 2
3 20071143 (D40.0102.0015 |WASHER ¢20x¢$p43x3 2
4 20071144 |D40.0102.0016 |WASHER 4
5 20061595 (GB/T276-1994 |BEARING 61904-2RZ 4
6 20083980 D40.0102.0100 FRONT WHEEL ASSEMBLY 2
20071149 FRONT WHEEL ASSEMBLY 2
7 20084372 193401050200 |Front Axle RH 1
8 20061444 (GB/T97.1-1985 |WASHER 20 2
9 20070566 |D24.0112.0003 |BUSHING 4
10 20061348 |GB/T6183.1-2000|FLANGE LOCK NUT M8 1
11 20070941 (D39.0112.0011 |[TURNNG ARM 1
12 20061256 (GB/T5789-1986 |FLANGE BOLT M8x45 1
13 20084364 (193401050100 |[FRONT AXLE WELDMENT 1
14 20084370 (193401050103 |LINER TUBE 1
15 20061359 |[GB/T6183.2-2000|FLANGE LOCK NUT M12x1.25 1
16 20085752 |GB/T5789-2000 |FLANGE BOLT M12x1.25x55 1
17 20061291 (GB/T5783-2000 |BOLT M8x20 2
18 20061533 |GB/T93-1987 SPRING WASHER 8 2
19 20055114 |A38.0301.0002 |WASHER 2
20 20061649 [JB/T7940.1 OIL INJECTION NOZZLE 2
21 20084367 |193401050300 |Front Axle LH 1




Pozice| Obj.Cislo Pocet
1 20085366 (193401070007 [JOINT BEARING M10 1
2 20061399 |GB/T6170-2000 |NUT M10 2
3 20084461 |[193401070003 |[STEERING DRAG ROD 1
4 20084463 |[193401070006 |[SQUARE HOLE CARD BOARD 1
5 20061299 |GB/T12-1988 SCREW M8x20 2
6 20061298 |GB/T5789-1986 |FLANGE BOLT M8x25 6
7 20083389 493405070106 |Couplings 1
8 20082643 (494305080108 |HATCH BUSHING 1
9 20061548 |GB/T894.1-1986 |SNAP RING 15 1
10 20061348 |GB/T6183.1-2000 |FLANGE LOCK NUT M8 7
11 20084458 193401070002 (Steering column 1
12 20061419 |GB/T889.1-2000 |LOCK NUT M10 1
13 20084462 193401070102 |ELASTIC RUBBER BUSH 2
14 20084456 (193401070103 ([STEERING TIE ROD 1
15 20084459 (193401070101 ([PIN SCREW M8x28 2
16 20084457 |193401070001 (STEERING GEAR LEFT 1
17 20061569 |GB/T879.1-2000 [PIN 6x26 1
18 20061437 |GB/T97.1-1985 |WASHER 16 2
19 20070612 (D24.0116.0012 |HEXAGON BUSHING 1
20 20071127 |[D40.0102.0002 ([BUSHING 1
21 20085898 (20085898 SNAP RING 16 1
22 20070939 ([D39.0112.0010 |TIE PLATE 1
23 20070932 |[D39.0112.0003 ([BUSHING 2
24 20084464 193401070300 (STEERING GEAR PLATE WELDMENT 1




25 20070942 |D39.0112.0012 |DOUBLE HOLE BOARD 1
26 20061641 |GB/T304.2-1988 |JOINT BEARING SIJK10C 1
27 20061403 |GB/T889.2-2000 |LOCK NUT M10x1.25 1
28 20084465 |[193401070004 ([STEERING WHEEL ROD A 1
29 20051824 |GB/T845 Tapping screw ST5.5x16 2
30 20082707 (494305070101 |[STEERING WHEEL 1
31 20079969 494305070104 |Splined Hub 1
32 20082683 (494305070103 |[WASHER 1
33 20085173 |494305070102 |STEERING WHEEL CAP 1




Pozice| Obij.Cislo Popis Pocet
1 20068187 (D24.0109.0001 [HUB COVER 2
2 20061430 (GB/T896-1986 |RETAINER RING 15 2
3 20071143 (D40.0102.0015 |WASHER ¢20x¢$43x3 6
4 20060810 |D40.0103.0200 |REAR WHEEL ASSEMBLY 2
4 20083979 Rear vacuum tire18x8.5-8,Environment Protection 2
4 20061665 Value Tubeless 2
5 20071174 |(D40.0103.0101 |FLAT KEY 4.85x60 2
6 20061254 |D40.0103.0103 |FLANGE BOLT M8x40 1
7 20061274 |GB/T6183.1-2000|FLANGE BOLT M8x20 1
8 20085196 |[T2ACBF-3X3B-1PX1|Rear fixed plate of hydraulic axle (T2 Side) 1
9 20061348 |[GB/T6177.1-2000|FLANGE LOCK NUT M8 6
10 20062247 |(GB/T16674.1 TRANSAXLE,HYDRO,TTC,K46DR 1
11 20086191 (193406060101 |Bow-tie Cotter pin 2(K46) 1
12 20070582 |GB/T16674.1 Cotter pin 4
13 20061419 (193406090104 |LOCK NUT M10 1
14 20061385 |GB/T96-1985 FLANGE LOCK NUT M6 2
15 20085192 (193406090102 1




16 20061289 |GB/T889.1-2000 |Bolt M6X16 2
17 20085191 ([D39.0213.0001 |Brake Cable (K46) 1
18 20068229 193406080200 |REVERSE PEDAL 1
19 20084591 |GB/T16674.1 Foot lever weldment 1
20 20061310 |D24.0113.0006 |FLANGE BOLT 8x65 4
21 20070576 |D24.0113.0001 |SPRING PIN 1
22 20061369 |GB/T6177.2-2000 |Hexagon nut 10X1.25 4
23 20085748 (193406080104 |Pull rod pin 1
24 20061403 |GB/T889.2-2000 |LOCK NUT M10x1.25 1
25 20085194 (193406080101 [Traveling pull rod(K46) 1
26 20061497 |GB/T97.1-1985 |Washer 10 1
27 20082800 20082800 Tapping screwM6*1 4
28 20084574 193406090101 |Brake reset tension spring 1
29 20084532 (193401090101 |[U-SHAPED CLAMP 3
30 20082799 20082799 FLANGE BOLT 5/16-18TX3/4 4
31 20084575 (193401090203 |Brake axle pin 1
32 20084590 (193401090202 |BRAKE PLATE 1
33 20061431 |GB/T97.1-1985 |Washer ®8 1
34 20061533 |GB/T93-1987 Spring washer 8 1
35 20068230 (D39.0213.0004 |FORWARD PEDAL 1
36 20084585 (193406080102 |Cable fixing plate 1
37 20086465 (193401090206 |Parking reset tension spring, TTM86 1
38 20084595 (193401090205 |[Drag Link,Brake Parking 1
39 20085155 (193401090201 |[BRAKE HANDLE RAL3002 1
40 20084581 1193401090204 |UBOLT 1
41 20084572 (193406090400 |BRAKE FOOT BAR WELDMENT(Hydraulic Pressure) 1
42 20082728 (494305140101 |BRAKE PEDAL 1




— PO L U1 O —1 SO

Pozice| Obj.cislo Popis Pocet
1 20061348 |GB/T6183.1-2000 |FLANGE LOCK NUT M8 4
2 20084447 1193401110104 |SEAT BACK BEAM 1
3 20084453 193401110101 |SEAT SWITCH RESET SPRING 2
4 20084451 193401110102 |TUBE 14*8.4*55 2
5 20084454 |GB/T70.1-2000 |Screw M8X20 2
6 20084452 193401110103 |SEAT SWITCH PRESSING PLATE 1
7 20085373 [193401110107 [Nylon step cover 2
8 20085917 20085917 Foam damping strip with rubber 40x20x5,BLACK 2
9 20084449 |GB/T16674.1 FLANGE BOLT M8x75 2
10 20070964 |D39.0115.0001 |SEAT SPRING 2
11 20061541 |GB/T96-1985 BIG WASHER 2
12 20068240 |D40.0104.0010 |SPRING CAP 2
13 20070966 |D39.0115.0100 |SEAT BRACKET 1
14 20061274 |GB/T5789-1986 |FLANGE BOLT M8x20 4
15 20061679 |GB/T896-1986 |RETAINER RING 6 2
16 20070965 |D39.0115.0002 |PIN 1
17 20070600 |D24.0115.0300 |SEAT 1




Pozice| Obj.cislo Popis Pocet
1 20061348 (GB/T6183.1-2000 |FLANGE LOCK NUT M8 4
2 20061541 |GB/T96-1985 BIG WASHER 4
3 20084556 193401120700 |FRONT STAY BAR WELDMENT 2
4 20084557 (193401120105 |FRONT RIGHT DERRICK 1
5 20061369 (GB/T6177.2-2000|Hexagon nut 10X1.25 2
6 20084533 193401120104 |PIN 1
7 20061403 |GB/T889.2-2000 |LOCK NUT M10x1.25 2
8 20061497 |GB/T97.1-1985 |WASHER 10 9
9 20070576 ([D24.0113.0001 |[SPRING PIN 9
10 20084559 (193401120600 |LIFTING LINK ROD WELDMENT(REAR DISCHARGE) 1
11 20084539 (193401120400 |REAR ARM WELDMENT(Rear) 1
12 20084553 193401120106 |U DERRICK WELDMENT 1
13 20084560 [193401120300 |FRONT ARM WELDMENT 1
14 20082799 [20082799 FLANGE BOLT 5/16-18TX3/4 10
15 20084532 193401090101 |U-SHAPED CLAMP 4
16 20061405 |[GB/T6183.2-2000|FLANGE LOCK NUT M10x1.25 1
17 20070967 |D39.0116.0001 |ADJUSTING PIN 1
18 20084563 (193401120101 |LIFTING PULL ROD(REAR DISCHARGE) 1
19 20082800 20082800 Tapping screwM6*1 2
20 20085316 [193401120108 |Spring hanging plate TTM86, electroplating 1
21 20070900 (D39.0105.0012 |HANDLE 1
22 20084549 (193401120102 |RATCHET PLATE 1
23 20084564 193401120103 |LIFTING HELPING SPRING 1
24 20071251 [D40.0105.0004 [Cotter pin ¢3 1
25 20062529 |[GB/T97.1 WASHER 14x1.5 1
26 20071354 [D40.0203.0005 [RIGHT SPRING 1
27 20084535 193401120500 |LEVEL WELDMENT 1




28 20061473 |(GB/T896-1986 |RETAINER RING 12 1
29 20070612 |D24.0116.0012 |HEXAGON BUSHING 2
30 20084537 (193401120200 |Deck Lift Shift Assemble 1
31 20085750 [193405120104 |Pin joint TTM86S, electroplated 1
32 20085865 193401120110 [|Rear left suspender TTM86, electroplated 1
33 20085747 (193401120109 [Rear Right suspender TTM86, electroplated 1
34 20070613 ([D24.0116.0013 |ADJUSTING PIN 1




Pozice| Obij.cislo Popis Pocet
1 20084300 |GB/T70.1-2000 |Screw M6X65 2
2 20085874 (193401150132 |Front grass collectorTTM86, K46/T2 1
3 20084482 (193401150129 |SPACER ®6*®10*48 2
4 20061385 |[GB/T6183.1-2000|Hexagon lock nut M6 11
5 20085875 [193401150133 |Rear grass collector TTM86, K46/T2 1
6 20086201 (193401150134 |lock knob 2
7 20070642 (D24.0118.0004 |[Core plug 1
8 20060905 |GB/T70.1-2000 |SCREW M6x30 1
9 20070643 (D24.0118.0005 |Handle 1
10 20071295 (D40.0107.0002 |Lever 1
11 20086969 20086969 Sealing Wool TTM86

12 20086172 (193401150111 |COVER 1
13 20084469 1193401140200 |GRASS COLLECTING FRAME FRONT SUPPORT WELDMENT 1
14 20084472 (193401150123 |HANDLE DECPRATIVE PLATE 1
15 20084298 |GB/T16824 Tapping screw ST4.8x16 6
16 20061246 |GB/T5782-2000 |HEXAGON BOLTM®6x35 8
17 20084483 (193401140400 |GRASS COLLECTING FRAME STATE SUPPORT WELDMENT 1
18 20084488 1193401140101 |Side stay pipe 2
19 20086170 (193401150127 |GRASS CATCHER(BOTTOM+CATCHER) 1
20 20084299 (GB/T16824 Tapping screw ST5.5x35 4




Pozice| Obij.cislo Popis Pocet
1 20084638 (193401170200 [Electric cable (electric start) 1
5 20051895 Cable tie 15
20086002 Cable tie 5
3 20061406 |[GB/T6177.1-2000|Hexagon flange nut M6 1
4 20070745 |D24.0123.1000 |OPEN CLOSE SWITCH 1
5 20061013 |GB/T818-2000 [Screw M6*16 1
6 20051776 |GB/T845-1985 |Tapping screw ST4.2*10 2
7 20061186 |GB/T5789-1986 |BOLT M5x16 2
8 20061341 |[GB/T6183.1-2000|FLANGE LOCK NUT M5 2
9 20071221 STAR RELAY, 188.YYMM TQQ1 DC 12V 40A 1
10 20084637 (D39.0123.0400 |POWER CABLE 1
11 20061492 |GB/T894.1-1986 |Axial elastic ring ®24 1
12 20070813 (D24.0223.0200 |Buzzer 1
13 20085696 FUSE BRM148S, 20A 1
14 20062234 |17.01.A168117 |SWITCH,PTO 1
15 20084626 (193401170108 |SWITCH 1
16 20084630 (193401170112 |Electric door lock 1
17 20084624 ([D39.0123.0500 [|Battery cable 1
18 20086270 [193401170114 |SWITCH 2
19 20086271 (193401170115 |SWITCH 2
20 20084634 193401170105 |spring plate 1
21 20061385 |[GB/T6183.1-2000|Hexagon flange lock nut M6 4




22 20061334 |GB/T6170-2000 |nut M3 4
23 20084633 |GB/T862.2-1987 [Washer 3 4
24 20084622 (193401170107 |Switch base 1
25 20060893 |GB/T947-1988 [Screw M6*16 2
26 20084640 (193401170101 |Hook 1
27 20071233 ([D40.0104.0501 |Switch lever 1
28 20059765 |[E58.0151.0108 |SPLIT PIN 1
29 20061539 |GB/T96-1985 Washer ®6 1
30 20051763 |GB/T818-2000 |Screw M3*20 4
31 20071232 [D40.0104.0500 [Switch 2
32 20070744 (D24.0123.0900 |Belt 1
33 20071324 (D40.0108.0009 |BATTERY 12V 18Ah 1
34 20084632 (193401170110 [HOOK 2
35 20085496 (193401170201 |GROUND CABLE 1
36 20082800 20082800 Tapping screwM6*1 2
37 20084636 (193401170102 |Switch lever 1
38 20084628 (193401170106 |Washer 1
39 20084629 (193401170103 [Switch base 1
40 20061289 |GB/T12-1988 BOLT M6x16 2




Pozice| Obj.cislo Popis Pocet
1 20061038 |GB/T845-1985 |SCREW ST4.8x16 28
2 20084507 193401150126 |AIR DIRECTOR 1
3 20084497 (GB/T845-1985 |SCREW ST4.8x20 2
4 20086167 [193401150102 |RIGHT SIDE COVER 1
5 20084511 |193401150103 |FRONT COVER 1
6 20070576 |D24.0113.0001 |SPRING PIN 2
7 20061497 (GB/T97.1-1985 |WASHER 10 2
8 20078136 [193905150123 |PIN 2
9 20084500 [193401150119 |RIGHT LIGHT COVER 1
10 20085780 193401150122 |RIGHT LIGHT BASE TTM86,Bright silver plating 1
11 20084627 1193401170111 |light 1
12 20085735 (193401150131 |Lamp Base cover TTM86, black 4
13 20051768 |[GB/T845-1985 |TAPPING SCREW ST2.9x12 8
14 20085779 193401150121 |LEFT LIGHT BASE, TTM86,Bright silver plating 1
15 20086171 [193401150101 |LEFT SIDE COVER 1
16 20084508 193401150120 |LEFT LIGHT COVER 1
17 20050895 |GJB25D.00.01-00]|Ignition wire clamp 5
18 20086176 193401150106 |ENGINE COVER 1
19 20086169 [193401150105 |ENGINE COVER AIR INTAKE 1
20 20060893 |GB/T947-1988 |SCREW M6x16 10
21 20084503 [193401150125 |STEERING WHEEL COVER 1
22 20075146 102521040206 |HANDLE ANTI-VIBRATION RUBBER 6




23 20061013 |GB/T818-2000 |[SCREW M6x16

24 20084494 (193401150108 |PANEL

25 20070630 (D24.0117.0010 [BUCKLE NUT M6 17
26 20084495 (193401150107 |SHIELD 1
27 20082800 (20082800 SCREW 6x16 6
28 20086173 (193401150112 |MAINTENANCE COVER 1
29 20084509 (193401150118 [RIGHT STORAGE BOX 1
30 20086175 (193401150109 |REAR SEAT 1
31 20060858 |GB/T947-1988 [SCREW M6x16 4
32 20084493 (193401150117 |[LEFT STORAGE BOX 1
33 20084499 (193401150110 |REAR COVER TAIL-BOARD 1
34 20071676 [21025-A142-0000|GASKET 6.5x25x1.4 1
35 20084298 |GB/T16824 TAPPING SCREW ST4.8x16 2
36 20084501 (193406150101 |STALL DECORATIVE PLATE 1




Sk (Gear Box Assy)

bikes FRHHS TR R Description TR A AR RS
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 380600116-0001 | & fr4H ocation pin T110_d=12_L=20; 2 o

2 120150146-0001 | fL k55 Ff 44 Gasket for cylinder head T380_f74k; 1 A

3 3801800880001 | XL kiZHs: Stud T370_M6/8_1=138; 45 F14%Q16 2 C

4 120081128-0001 |~ #k Cylinder head T381 Bk 3INSm B eds 1L, 1 B

5 270960028-0002 |k 1+ 2E Spark plug RC12YC; Cr3+4fifL, 1 A

6 380140335-0001 |7~ fki% 2 #8442 [Hexagon bolt with flange T370_M10X 1. 25_1=85; 4% [ £¢Q16 4 C

7 120250079-0001 | Kkt |Gasket for cylinder head cover [T381 9016; 1 A

8 120230155-0001 | &L=k Cylinder head cover assy 1381 &4, 1 C

9 380020070-0001 |/Nf kMg 1Z4:  |Hexagon shaft shoulder bolt T370 M6X 16.5(D8X 3. 5) ; 45 F146EQ16 4 C




S X#4 (Blower Housing)

}?% 23%514:14:%' F AL 42 FR Description TR 2 HE kil 13
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 160180024-0001  |H-# Impeller T381; 1 B

2 193590013-0001  |#E5h#E Starting disc T370; ¥% ¥ F4£Q16 1 C

3 380370079-0001 |/~ fik = Mgt Hexagon nut with flange T381_ANHBTE 6 M16X 1. 5; 4515 1 48£Q16 1 C

4 380020087-0001 |7 k4B 1242 Hexagon shaft shoulder bolt [T390 M6X21.8(d8X10.8) ;¥4 H4%Q16 1 C

5 160190050-0001 | =5, S = air deflector T381_2#; 1 B

6 380140067-0003 |/ ffSkik 24 HI W82 Hexagon bolt with flange GB/T 5789 M6 _L=12;%%#5 F4¥Q16 1 C

7 120550026-0001 mH Lifting eye T441; 2 C

8 380020086-0001 |7~ £ il 5 1R 42 Bolt, Hexagonal T390 M6X 16. 8 (D8X5. 8) ; ¥ TS F4¢Q16 2 C

9 160210046-0001 | B 34 Fan cover comp. T381; 1 B

10 380020070-0001 |75 il g 42 Hexagon shaft shoulder bolt |T370_M6X16.5(®8X3.5) ;4 E A4%Q16 2 C

11 195360009-0003 |#2zh2s4h = Starter outer cover T381; B4R 1 B




Bk &G (Flywheel)

i W 5 T4 Description ik tk s A ZEiliE
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 270880173-0001 |18 & &7 o5 RectifierVariable voltag{T440; 1 A

2 3801400670003 | /SfAskik 42 |Hexagon bolt with flang|GB/T 5789 M6 L=12: 4515 F14£:Q16 2 C

3 271280141-0002  |3&E%E4% Connecting wire T370_J& i ¥ ; s AEREACHZL K 1 A

4 270190031-0001 |78 FEL£R [ B Components of chargin{T381_J& ¥ F; 1 A

5 380140054-0003 | /S#SkiE 22T IEH:  [Hexagon bolt with flang|GB/T 5789 M6 1=30: %% (14:Q16 4 C

6 270020229-0001 | H&FANLEE T34 FLYWHEEL COMP | R B pLI% 734> T370 BUHBEAH 4R ; 1 B

7 380140103-0004 |/ ASkik 22 |Hexagon bolt with flang|GB/T 5789 M6 L=25; 4% [14£Q16 2 C

8 270920251-0004 | Ak £ COIL ASSY.,IGNNTIONT370_$iF#k, #ybk Q & J& Bl ; Je it ¥ 1 B

9 380930113-0001 |Ef 2+ Location wire nail T381 32+ ; iwi AREACHZEL K 1 B




B HEPLEM (Starting Motor Assy)

5 TS TR 44 B Description AR A RS

No. Part No. Reqd. QTY| CONSUMABLE GRADE
1 270360132-0004  |#25h HEAL A4 Components of starting mo|T381 %% FL/KF, 150 XU THI 8] £ ; 38 FAHOA By 4 P 1 B
2 270910008-0001 |18 & 2y oe < 20 rectifier voltage regulator S|T381; 1 C
3 380140453-0001 |7 A Skydi == [ MEAS: Hexagon bolt with flange |GB/T 5789 M8 L=80_S=12;%¥¥5 FH4%Q16 2 o




THEEH| RS (Governor)

Ff%’ i?%lzﬁtﬁ%’ B Deseription s K v E
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 380140013-0005 |/ £ ki 22 THINER Hexagon bolt with flange  |GB/T 5789 M6 L=16;4% 4 F14%Q16 1 C

2 171680158-0001  [Jh I 1E: ) FHILL & Throttle handle combinatio T370 B, 2 £} [ : 1 B

3 380140209-0001 |7 ffSkik 24 HihgAL Hexagon bolt with flange  |GB/T 5789 M6 L=14;%& 5 FH4¥¢Q16 2 C

4 171600020-0001 | 3433 i 3 Governing spring T370; 1 A

5 380370066-0001 |/~ A2 2 i £ Hexagon nut with flange  |GB/T 6177. 1_AN# B4 M6 ; 4% ¥ H£:Q16 1 C

6 171620013-0003  |iJ3% 3 48 Speed regulating bracket |3 348> T370; 4 77 S~F 3k B 2 WRET /7N F 1 22 T2 1 C

7 380250002-0001 |7 & F i & g b8 4T Square head set screw with T040_M6_L=21 (13mm) ; 3% 37 22 [ 5 1 o

8 171590013-0001 [ [ THi4T Throttle rod T370; 1 B

9 171490002-0001  |FH A IFF Choke valve bar T370; 1 B

10 380020071-0001 |7 ff1 kg ig4s: Hexagon shaft shoulder bol T370 M6X 15 (P 10X 1. 8) ; 415 F14¥Q16 1 C

11 171480013-0001  |FH X722 Choke valve bracket T370; 1 C

12 171650003-0001  [BH X THi4F Choke valve pull rod T370; 1 B




fLi#¢ (Carburetor With Pump)

F5 | TR B4R Description e AR gRuliis
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 170021557-0001  |fkif & Carburetor T381 CARBIRAS Aty HL R IR, B 5L %1 IR e ELAZ 1. 2mm; 1 B

2 170430173-0001 | fkith % 2 B 2 Carburetor gasket T440 SAGIE 2 PR a6 1 B

3 170430099-0001 | fb ith #% 2 £ 44 Carburetor gasket T370_interface (N-8092) 4K} kil #5157 < 3 It 5 2 i) 2 A

4 160190049-0001 |43 < TR E air deflector T381 1#; 1 C

5 170440053-0001 |4k 28R F 3l Heat insulating pad for car|T370; 1 B

6 170430101-0001 | fb i #% 2 £ 44 Carburetor gasket T370_interface (N-8092) A4 b/ w5 B 44 ; 1 A

7 380140067-0003  |/Nf1skik 2 hilEM:  |Hexagon bolt with flange |GB/T 5789 M6 L=12;%%#% (14%Q16 1 C

8 380950193-0001 |3 Pipe clip T370 @11 WEKHE; 5 A

9 170010018-0001 | MRIHIETH 4% Fuel filter 1370; 1 A

10 380750435-0001  |ih4¥ Qil tube T370_N%6. 35 4MF12.7 £:105 CARBIRZ; MIEPAIE 5 1 A

11 380140013-0005 |5 fskik24iists  |Hexagon bolt with flange |GB/T 5789 M6 L=16; 4% 1% F14£Q16 2 o

12 170460026-0001 | 7<IHIZR Gasoline pump T381 Bk JRHESNTE ;i EREACHEL K 1 B

13 380750425-0001 |5 Oil tube T320_4%6. 35_#ME12. 7 1285 BliiZi% CARBIRZS ; MIEP) 1 A

14 380950431-0001 |3k Pipe clip T370_BEk @A 1 o

15 380750188-0002  |Jm‘EF Oil tube 1370 PI456. 5 4ME11 K380 J<MZR @5 ; i L ROHSE 1 A

16 380140077-0005 |7 fskik22iiEs:  |Hexagon bolt with flange |GB/T 5789 M6 L=20; %% W5 (14%Q16 2 C

17 1704700050001  |XiHZE 48 Gasoline pump bracket  |T370 #7 I f% ; 1 C




—1

22822 (Air Cleaner)

F5 TS F A 42 FR Description TR 2 A Rl
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 180130188-0001 | 4% JEAEIEL: Air filter element T381 P& 1 A
2 180130187-0001 | &%y A% yk:ts Air filter element T381_AHIEHF4R 1 A
3 181950006-0001  [H24r F#i Bolt handle T381; 2 B
4 180020633-0001  |%5 2% Air filter T381 Ml < % 4L 1 B
5 380140100-0003 |7~ ki =2 i dgi44 Hexagon bolt with flange GB/T 5789 M6_L=35; 8514 [H4¢Q16 1 C
6 380370066-0001 |/NAVE 2 HIARE Hexagon nut with flange |GB/T 6177.1 AarPilgih M6 ;5% H%EQL6 2 C




- A /
L \ 2 2 LY
3 (/ %
< \ 2 9 s Z
\ < 4 ol /
A\ @/ N h F
1 ® = \ 6 P / 10
~ Z ,.
<\ \ /0’@ A .4/ /‘//
% K 7
Ny \/%ﬁ 9
V. A
\\\\\)/ /F
5 N
\\/A.// Rat™ 7
BESAHLH (Valve)
[er = = - Liay St
= Y EHE LT Description HURHR S — =
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 500550039-0001 | ST 1EM: Valve Kit T381; 1 B
2 140360010-0001 |17 PN 2855 2 ] Seat, valve spring T110;%Hg/Cr6/Pb/PBB/PBDE<<1000ppm, Cd<<100ppm 1 B
3 140400012-0001 | $4yh = Valve oil seal T110;%Hg/Cr6/Pb/PBB/PBDE<<1000ppm, Cd<<100ppm 2 B
4 140340025-0001 |7 e Inner spring of valve |T11D M#CIRZ ; £ Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd<<100ppm 2 B
5 140380021-0001 |/ 058 i Retainer, valve sprindT11D_#iJCtRZS GEYL) _HSITH ; #Hg/Cr6/Pb/PBB/PBDE<1000ppm| 2 B
6 140390015-0001 | 1415 Valve locker T11D; % Hg/Cr6/Pb/PBB/PBDE<<1000ppm, Cd<<100ppm 2 B
7 140450041-0001 | 1HEEHE Valve rocker combing T381: 4 B
8 140710011-0001  |HEAFBRAZ MR ZH & Plate, push rod guide|T381; 2 B
9 140670030-0001  |#EAT4H & Push rod T370 Bk, 2 B
10 140690004-0001  |HEFE Lifter, Valve T110; % Hg/Cr6/Pb/PBB/PBDE<<1000ppm, Cd<<100ppm 2 B
11 140020055-0001  |fu#thzH-& Camshaft assy T370; 2 B




HARZEFF (Crankshaft)

hde] TS B Description b K= Sy E
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 130070103-0001  |VEZEFRH & Piston ring combination|T380; 1 A

2 3805600570001  |4¥ 4244 & Steel cable baffle ring |T110_j%ZE44 48 2 B

3 130030311-0001  [3H3E Piston T381 VT, Bak; 1 A

4 130060034-0001 |3 2£44 Piston pin T110_ ¢ 20X 62; ¢ Hg/Cr6,/Pb/PBB/PBDE< 1000ppm, Cd< 1 2

5 130150185-0001  [3EAT Connecting rod T370_ Bk 1. ZEFF I8 ; 1 B

6 130180033-0001 | ATl Connecting rod bolt 1370 B3k ; ik 9 C

7 130290102-0001 | fih &hEB 1 crankshaft T370_A%h; 1 B

8 130450034-0001 | P44 Balancing shaft FHTHI>T370_B, (in)E 1 B

9 380450560-0001 | P[5 Flat washer T370_MA4217_4ME30_JEFE1. 5; & 4kQ07 2 C

10 130450033-0001 | F4i4h Balancing shaft FHTEI>T3T0_A, (05 1 B

11 3806200340001 |4k Key GB/T1095_1.=54 6X6.3 A%: 1 B




Hi#h4 s (Crankshaft Cover)

5 TS T AR Deseription BRIk e Sy It
No. Part No. Reqd. QTY CONSUMABLE GRADE

1 380140013-0005 |7~ A Sk vd: 2% T HE#E: Hexagon bolt with flange |GB/T 5789 M6 L=16; %% ¥ H4¥Q16 3 C

2 150040019-0001 |5 7% Oil pump cover T370; 1 C

3 380840467-0001 | %%} Seal ring T370_HLiM 52 25 3 Pl R IR CI T 1 A

4 150010073-0001  [HLihZE &R Components of oil pump [T381:; 1 B

5 380650337-0001 |Vt Oil seal T110_d=35_D=52_b=7; % Hg/Cr6/Pb/PBB/PBDE<10 1 B

6 380140447-0001 |75 A Sy 22 Mg Hexagon bolt with flange |T370 M8 L=40 S=12;%% ¥ H4EQ16 10 C

7 380600123-0001 |Efi4H ocation pin T370_d=10_L=12; 2 C

8 150570003-0001 | KLy [7] iy He Engine oil return block T370_H IR NE; 1 B

9 380630141-0002 | %hi7& Bearing GB/T 276_6207; 1 B

10 171750044-0001 |3 14 %6 R4 Components of governor ¢T381 BiX:; 1 B

11 150290022-0001  [HLyHE M Engine oil Strainer T370 NI 1 A

12 120530002-0001 |78 B Pressing plate for oil grooT370; 1 C

13 150340013-0001 | MLk JE R % Cover,Oil Strainer T381_UH oL ; 1 B

14 380140103-0004 |7 ff ki 2 TS #4: Hexagon bolt with flange |GB/T 5789 M6 L=25; ¥ F144Q16 1 C




Hi#h4H3= (Crankshaft Cover)

F5 TS F A 42 FR Description TR 2 L hlIE
No. Part No. Reqd. QTY | CONSUMABLE GRADE
15 110820223-0001 | fihi 44 5 Crankcase cover T381 Bk, A HLIMIEIE & P4l 2 2 L) 1 B
16 110260088-0001 | % $}12 % Sealing plug screw T381_3/8-18NPTF_J7 3k ; ¥ F4£Q16 1 C
17 110690048-0001 |l R4 & Oil rule combination T381 ALl Ry 25 F B, eyl 22 ; A (5 35 58 1 B
18 380140100-0003 [/Sfaskik2migs:  |Hexagon bolt with flange GB/T 5789_M6_L=35; 94 15 FA4¥Q16 1 C




Hi#% (Crank Case Comp)

hde] TS B Description . Kk Sy e
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 3807404620002 | Breather tube T370 52 TG JRSE I A ROHS 23R 1 A

2 3813500040001  |4% Pin clip T040_ i3 ; 1 B

3 380650339-0001 |yt Oil seal T110_d=8 D=14_b=4;Hg/Cr6/Pb/PBB/PBDE<10 1 B

4 380450559-0001 | F-H & Flat washer T370 PI458 4ME16 JEEO0. 5; 851 FEEQL6 1 C

5 171630020-0001 | i35 B Speed regulating arm T381; 1 B

6 110830037-0001 | 44 o5 25 B # Crankcase cover gasket T381 interface (N-8092) ; 1 A

7 380630141-0002 %7K Bearing GB/T 276_6207; 1 B

8 380840443-0001  |%dsf Seal ring T370 D=11.7 d=2.5 WHERME; 1 A

9 140250006-0001 |} i@ Leaf valve T370_JEAME ; 1 B

10 3801400670003 |75 A1 Skik == THi i A4 Hexagon bolt with flange GB/T 5789 M6_L=12; 4% W5 F14¥Q16 3 C

11 110850004-0001 | WP A 5 s 4 PACKING, BREATHER CHAT370 JoA RS AIGIEA ; 1 A

12 110840005-0001 | I il 25 it CAP,BREATHER CHAMBER|T370 A: %% (94 Q16 1 o

13 380630026-0001 %7K Bearing GB/T 276_16003; 2 B

14 380650337-0001 |y Oil seal T110_d=35_D=52_b=7;{Hg/Cr6/Pb/PBB/PBDE<1 1 A




Hi#% (Crank Case Comp)
i FHEES T A 44 R Description AR L ZhlIE
No. Part No. Reqd. QTY | CONSUMABLE GRADE
15 380140209-0001 [AfASkvE4THI2E:  |Hexagon bolt with flange |GB/T 5789 M6 L=14;%%15 (14%Q16 1 C
16 110480024-0001 | E £ Pressing plate T381; ¥4 HEEQL6 1 o
17 110810167-0001 | iihAd 14 Crankcase body T381 KL 222 LA 1 0 75 A 2 75 - 1 3




\
\
\
\
\

HR OFEHFE (Outlet gasket)

= — - K SR

= AT eI Description BURIR A A <

No. Part No. Reqd. QTY CONSUMABLE GRADE
2 1806500740001 | HE I %25 44 4 Outlet gasket 1370 £ %, 1 C






